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Energy Corporation Report No.: CPK-Lab-UN383PACK18055-A

Battery Pack Test Report
(UN38.3)

Customer: Lenovo
Pack Model: L18C6PD1
Nominal voltage: 11.4V
Nominal capacity: 4120mAh 46Wh/
4220mAh 48Wh
Configuration: 3S2P
Customer P/N: SB10K97657
Celxpert P/N: 921300204
Cell Type: Coslight CA583864HV
2110mAh/2060mAh
July 27 2018
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MRS Battery information
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Nirij\e foL{l“/ﬂﬂ Ly 2/ A o Q4 B[l”a’:“ld Lenovo
B kgl Lenovo
Rechargeable Li-ion battery
T R
Type o Original tested type ¢
PRI
PRFRIIE(V) 11.4 R 4120mAh 46Wh
Nominal voltage Capacity/energy
Eitpu Al 78 LA B il 4 L& () /
Description Rechargeable Li-ion battery Licontent |
ittt (kg) 0.235 S R OIANE black plastic
Mass o Appearance cement shell
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Report No.: CPK-Lab-UN383PACK18055-A

2. UN38.3 Test Report

Test Period 2018/07/06~2018/07/26 Test Spec. ST/SG/AC.10/11/Rev.6/Amend.1

Parts Name Battery Pack Application NB Quantity Pack 16PCS/Cell 30pcs

2.1 Test Summary
Item Test Item Test Result Details
T1 Altitude simulation test (UN38.3-1) Pass Page 5
T2 Thermal test (UN38.3-2) Pass Page 6
T3 Vibration test (UN38.3-3) Pass Page 7
T4 Shock test (UN38.3-4) Pass Page 8
T5 Short Circuit test (UN38.3-5) Pass Page 9
T6 Crush Test (UN38.3-6) Pass Page 9
T7 Overcharge test (UN38.3-7) Pass Page 10
T8 Forced discharge test (UN38.3-8) Pass Page 11
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